Disclaimer

This scanned document is provided as a courtesy. We make
no representation for its accuracy. It is for use by qualified
personnel only. There are high voltage and mechanical
hazards present in this equipment. Do not attempt repair
unless you are fully aware of the safety precautions to be
taken. Use this information at your own risk.

www.paulivester.com



Parts List

KODAK PAGEANT 250S
SOUND PROJECTOR

This Parts List supersedes Parts List No. 789355.

" REEL—142003

"FIGURE 1
Order parts from Eastman Kodak Company, Paris Services
800 Lee Road, Rochester, New York 14650
SMP20 Order by PART NUMBER A2

&

© Eastman Kodak Company, 1982



SCREW (2)—164127%
WASHER (2)—77219*
WASHER (2)—164128°

* Not included in ASSEMBLY 212881.

1GURE 2 COMPLETE CASE ASSEMBLY—212881, see figures 3 and 57 for other parts.

See figure 4

GRILLE—162914

SCREW (4)—164127
WASHER (4)—164128

. : WASHER—56786°
¢ Not included in ASSEMBLY 212881. SCREW—122767"*

FIGURE 3 COMPLETE CASE ASSEMBLY—212811, see figures 2 and 57 for other parts.

GROMMET (2)—125854 *

FOOT (4)—192878
SCREW (4)—122791

S
MP20 Order by PART NUMBER A3



CABLE PLUG ASSEMBLY—216996°
SPEAKER—212897°

SCREW (4)—-154409¢

R DTS R R SR,

PLUG-762018

¢ Not included in ASSEMBLY 212881,

SCREW (4)—122686° BRACKET (2)—122608*

FIGURE 4
BELT—207843 BELT—123851
S, /e
- ™~ See figures 10—12
See figures 13—15
RETAINER—162313
See figure 7
SCREW—851299
SCREW—122714
See figures 9 and 18
See figure 6
POWER CORD—213640
FIGURE 5

SMP20 Order by PART NUMBER A4



SCREW (4)—123633

SCREW—122717°
WINDOW—140118

SPACER—162312°

NAMEPLATE—218540

SHAFT—190941

SCREW—122794°

SCREW—122700°

SHAFT—159588

®Not included in assembly.

FIGURE 6 EXCITER LAMP COVER ASSEMBLY—216473

STRIP—182810

SNUBBER—183615

ROLLER (2)—159587
SPRING—218682

SCREW 4)—195638
SPACER(4)—159670

PLATE—212872

FIGURE 7 LAMPHOUSE TOP ASSEMBLY—216474

TOP—217147

BAFFLE—217145

SCREW (2)—195638
SPACER (2)—159670

. SMP20

Order by PART NUMBER

RS



GROMMET (2)—120444
SLEEVE (2)—120445

LABEL—217224

LIGHT BAFFLE—222393

HOLDER—217231

GROMMET—138688
SLEEVE—120445

See figure 21

FASTENER (2)—167998
SHIELD—164262

See figure 26

LABEL—211840
. PHOTOCELL EXCITER LAMP

ANSI Code BSK, 6V, 1A
Listed in Kodak Price Catalog.

FIGURE 8
STRIP—214933
LAMPHOUSE BAFFLE
BAFFLE—214931 AND LIGHT STRIP
ASSEMBLY—214887
STRIP—214932
SCREW (2)—122691
FIGURE 9
SMP20 : AB
Order by PART NUMBER



See figure 11
WASHER—123856
@—, WASHER—123857
WASHER—124128
@g/ WASHER—122233°
PIVOT—143177
IGURE 10 ' Use quantity necessary.

/ PIN—130340
@/ WASHER (2)—77219

PULLEY—175263 \f

L Includes: PIN—130340 ‘e

N SUPPLY SPINDLE ASSEMBLY—220756

BALL (10)—25883 .
BALL (10)—25883

o\

ARM AND BUSHING
ASSEMBLY—181014

See figure 12

FIGURE 11 SUPPLY ARM ASSEMBLY—181013

.SME20 " Order by PART NUMBER A7



PIN—141285

Provided only in ASSEMBLY 165173

FIGURE 12 SUPPLY SPINDLE ASSEMBLY—165173

\ PLUNGER—58694

Ay .

SPRING—58696

CLIP—120672

WASHER—186983%

WASHER—

\ 194061

WASHER—48023°

RINGV-—159577\ Q\

PAWL—126284

\

PLATE AND PIVOT
ASSEMBLY—166260.

See figure 15

FIGURE 13

PULLEY AND RATCHET
ASSEMBLY—169626

/RING—159577

See figure 14

" SLEEVE—120445

GROMMET—120444

SCREW (2)—122706

WASHER (2)-—47317

NUT (2)—31576

®Use quantity necessary.

SMP20

Order by PART NUMBER AB



<
/
. ' &€ — NUT—37492
WASHER—80969_ - '
\‘\
o
SPACER—160552
SPRING—172254
WASHER-124128 ‘
TAKE-UP ARM, PIN, AND . / PLATE—216980
BEARING ASSEMBLY—181010
Include: PIN—207863 :
BEARING—123853
PIN—513066
BRACKET AND PIVOT
ASSEMBLY—217162
‘ 513066 ’
/
WASHER—161752*
PIVOT—216979
FIGURE 14 TAKE-UP ARM AND BRA"C‘I”(ET ASSEMBLY—217161 , *Use quantity necessary.

SPRING—58696 Prov1deq’.o‘nly in,ASSEMBLY 160716‘ | -‘

CLIP—120672

" PLUNGER—58694° = \ 5
o ' ) PIN--141285

Lt

. FIGURE 15 - TAKE-UP. SPINDLE ASSEMBLY—160716

SMP20 . L S I
R, ' Order by PART NUMBER -~ Ag




SWITCH—217146

TIE—182590.

CONNECTOR—188281
See figure 17

"POST—163815

R

FIGURE 16
FLYWHEEL ASSEMBLY—155270
WASHER— 123363
SPACER— 223181
Q ———Nut—213788
WASHER— 182578
FIGURE 17

SMP20 ' Order by PART NUMBER Alu



BRACKET—166151 =

FIGURE 18

FASTENER—162261 BELT-—178977

SUPPORT—172991

See figure 28
See figures 23 and 24’
SPACER—207861

SCREW—123970
WASHER—55776

See figure 28

FASTENER (2)—150125
See figure 22

See figure 20

~ HOUSING—217250

o BELT—150657  SETSCREW-—50088 -
CONNECTOR—200883 '

FIGURE 19

| SMPZO : ; ' ,‘:OréerQPARfl'NUMB'éR o A]] '



SCREW (3)—178763 S

Style 1 MOTOR PULLEY WASHER (3)—208355
ASSEMBLY—217010¢

‘ F ECCENTRIC—171493
Style 2 MOTOR PULLEY 9/
ASSEMBLY—225846 CONNECTOR—130610 \’:

GROMMET(3)—138686
PLATE—159557

Style 1 BLOWER WHEEL

SLEEVE (2)—120445\: g/WASHER—120422

AND HUB ASSEMBLY—213777¢ - A .
Style 2 BLOWER WHEEL 2N a Ny ” Stle 1 FAN- 223009 s
AND HUB ASSEMBLY—163077 % T e e "

A . -

Style 2 FAN—143206

SETSCREW—53768

SETSCREW—53768
DRIVE MOTOR ASSEMBLY—212837
SCREW (2)—122715
SCREW—-107243

SETSCREW (2)—53768

sUse style 1 parts with KODAK DRIV s
_ FIGURE 20 yle 1 parts wi DRIVE MOTOR ASSEMBLIE..

SPRING—217001

LAMP
Type EJL 200 W, 24 V

BRACKET—212732 Listed in Kodak Price Catalog

—————— FASTENER (4)—1519852

-

. /@\. )
SOCKET-218097 \

SWITCH—217146

FIGURE 21

SMP20 . Order by PAI?IT NUMBER : Alz




FASTENER—162261*

Fo) WASHER—213120° :
: PIVOT—170488
BUSHING—162260"

FASTENER—162261* — &g

/0 @
WASHER— 204675‘

NUT—122992° /

WASHER—42874°

WASHER—48969 / /] i

RING (2)—97534

Provided only in ASSEMBLY 170458

STUD—159539°

PULLEY ASSEMBLY—216581

BEARING (2)—218721
RING—97826

WASHER—194708

FIGURE 22 SHUTTER DRIVE ARM AND PULLEY ASSEMBLY—170458 *Not inciuded in ASSEMBLY 170458.

, / See figure 24

See figures 25—27

FASTENER—158416 \%

Y
SPACER—172287 ‘——-——ﬁ‘é

é\ FASTENER—167998

FIGURE 23

s 0 C Order by PART NUMBER ]



— RING—131075
ROLLER—153360 \S

“ : WASHER (3)—146581
€

SPRING—218682
/‘\

BELT SHIFTING LEVER
ASSEMBLY—160726

WASHER—186996

AN

PIVOT—166899

SPRING—158563

FIGURE 24
CONTROL SWITCH CAM
AND PINION ASSEMBLY~—
172561 '/ SETSCREW—852562
See figure 26
SWITCH (S3)—159533 =
Includes:
CONTROL SWITCH CAM AND PINION
ASSEMBLY—172561
FIGURE 25
SMP20 Order by PART NUMBER Bz



** FIGURE 27

- SPRING—159529

PLATE—159532

Jl
I - -See figure 27
LEVER—21764
SCREW—159548 /ﬁ .
T WASHER—161752"
FIGURE 26 *Use quantity necessary. |
e _. SWITCH BRACKET ASSEMBLY——160724
g - :
- " Includes: LEVER, STUD
> -
PLATE (2)—159549
FASTENER (2)—159579
WASHER—55776
BRACKET—159520

&/ NUT—122992 -

- ARM—159531

- SMP20°

Order by PART NUMBER - . B3 R s




‘ FLYWHEEL SHAFT AND SOUND
WASHER—120086 DRUM ASSEMBLY—209553
RATCHET—155282 A

BEARING—218721

A
N
A

SETSCREW—109571 RING (2)—138252

SPROCKET AND PAWL
ASSEMBLY—160761

CHAIN—126332

FIGURE 28

e

FASTENER (2)—150124 )
BRAKING SPRING AND

N BUTTON ASSEMBLY—155590

ROLLER—181164
HANDLE—129465

SPRING—200785

ROLLER—129404

g . See fi 1—
SHAFT— 164300 PRESSURE ARM ¢ figures 3133

ASSEMBLY—121517

FI'GURE 29

SMP20. ' _ ' Order by PART NUMBER B4



PIVOT—129464 S
" WASHER—168729 , .~ FASTENER—159465 . -
l‘} ) . - ,»-”" / . ‘ .
’4‘11 . - h . . EE "" ) ‘
SPRING—129461 Q %
SCREW—122717 — ‘ '
_ ANCHOR—120467
SPRING—120466
, .
" LOOP FORMER ARM AND
FIGURE 30 SHAFT ASSEMBLY—130179

" FIGURE 31"

See figure 34

_ __ — ——Seefigure 35

See figures 32 and 33

'~ NUT—45322

o

. B———— scRew—122720
% ECCENTRIC—120468
O SCREW—1226

O ————— WASHER—86885

3\ SCREW-—122720 .

SMP20 "

_Order by PART NUMBER - R B5

X




See figure 33

EXCITER LAMP CONTACT
COVER ASSEMBLY~215269

ATTTT—————_ CAM—184310

& ‘\
7 FOOT—157636

SCREW (2)—122730

FIGURE 32

SCREW—124832

- SOUND OPTICS BRACKET
ASSEMBLY—132036 SCREW (4,—122814

SPRING—120475 PHOTOCELL MOUNT AND

CABLE ASSEMBLY—215263

/%

“ ADJUSTER—120471

NUT—120476

SOUND OPTICS ASSEMBLY—117736

‘ - NUT—45322

SETSCREW—131545

FIGURE 33 ) FIGURE 34

SMP20 Order by PART NUMBER Bﬁ



4 i
s N

~ BEARING—156258
o
Hoo '
R
| )
FIGURE 35 SOUND HEAD BRACKET AND BEARING ASSEMBLY—181006

WASHER—120422

RING—128527

%FASTENEF& (2)—159579 -

BRACKET AND STUD
ASSEMBLY—131564

CLUTCH AND BUSHING
ASSEMBLY—131563

FIGURE 36

SMP20 Order by PART NUMBER ~ . - B7



CAM—182043 -

SHUTTER ASSEMBLY—134124

0.13 mm (0.005 in.)—92950° " .
0.25 mm (0.010 in.)—48969°

WASHER ' _0 ¢ 0

CAM—149578

OUTER SHUTTER BLADE
AND STUDS ASSEMBLY—132173

INNER SHUTTER BLADE
AND STUDS ASSEMBLY—132172

SPRING—184118

%\ Style 1 NUT—209231

Style 2 NUT—213788

SHUTTER FRAME ASSEMBLY—132171 with WASHER—076403

SHUTTER WEIGHT
ASSEMBLY—171759 ~

*Use quantity necessary.

FIGURE 37
p
See figure 39
FASTENER (2)—151951
See figure 40
See figure 41
SPRING—127868
FASTENER (2)—150124.
|
- FIGURE 38
SMP20 Bs
. Order by PART NUMBER

5

o
kY



1
1

FRAMING KNOB AND SHAFT ASSEMBLY—181552

w— RING—128527
FASTENER—150125

\% WASHER (2)—79097 —0

PIVOT—117548 —— @
‘@ SPRING—161925

LEVER—159574 RING—144638 —S

‘IGURE 39

PAD—175269

Q SPRING ASSEMBLY—213892
BALL—170654 8

CLAW ASSEMBLY—145264

BALL—7514

%“ FASTENER—151851

BALL—170654

PAD—1394R1
SPRING—162403

FIGURE 40

SMP20 Order by PART NUMBER _ Bg



WASHER—215642

\ .
SPACER—117549. \0 % v PLATE—117543

FASTENER (2)—185244

ECCENTRIC—117547
WASHER—164232

FIGURE 41

‘I\
See figure 54
See figures 43 and 44
SCREW (2)—122808
SUPPORT—159595 —_
SCREW (2)—122717 = | |
See figures 49 and 50 — h See figure 55
SCREW (2)—122717
See figures 45—48
SCREW—122717
CATCH—129458
BALL—125789 v
FIGURE 42
SMP20 Order by PART NUMBER B] 0



¥

- JPPER SPROCKET DRIVE SHAFT ‘
5\ND GEAR ASSEMBLY—207954 s . SPACER—159583°

SCREW—122718°
- WASHER—55776°

SETSCREW—170612

WASHER— 57129 STUD—127184

SPRING—179131

%' N SPROCKET—126752 .
| ’li /
‘ — PLATE—126751
HUB—155274 wrty /. T

7
SCREW—122721° 2 A -4
COLLAH—126841 ‘ W .

See figure 44

SCREW (3)—124832

~GURE 43 UPPER SPROCKET PLATE ASSEMBLY — 181056 . °*Not inéluqed in assembly.

UPPER SPROCKET PLATE, BEARING,
AND PIN ASSEMBLY—166264

SPROCKET ROLLER PLATE
ASSEMBLY—121507

BALL—125789

WASHER (4)—120642

RING (2)—137362 ——)

' SPRING—159611
SPRING (2)—117762 ‘ 19t ROLLER (2)— 226944

FIGURF. 44,

SMP;ZO“’L s o ‘ ‘»»Order;by' PART NUMBER. - . ‘ BI]



LOWER SPROCKET SHAFT AND
GEAR ASSEMBLY—164405

‘See figure 46

SPROCKET—126752

PLATE—126751
WASHER—93844

SETSCREW—107101

%_,,_—— SCREW (2)—122715

SCREW 3)—124832 ,

HUB-—155815

FIGURE 45

RING (2)—137362

\j )"'/SPRING (2)—117762 .

4 SPRING—120486

WASHER (4)—120642

See figure 47

ROLLER (2)— 225944

SPROCKET ROLLER PLATE
ASSEMBLY—121507

FIGURE 46 LOWER SPROCKET PLATE ASSEMBLY—181055

SMP20 Order by PART NUMBER B]Z



SCREW—122814 ROLLER—148960

See figure 48

DAMPING ARM ASSEMBLY—124606

SPRING—131544
WASHER—90630

CUP—117713

FASTENER—150124

FIGURE 47
PIN—159607
- ARM—159605
ROLLER—159587
SHAFT—161749

k Provided only in ASSEMBLY 181055
| S"eel figure 46 ‘

FIGURE 48

SMP20 " Order by PAﬁT NU'MVBEH ' 01 ‘



FASTENER (2)—157866
See figure 51

BAFFLE—138142

See figure 50

GUIDE (2)—117772
RIVET (2)—120390

SCREW—122808
POST—129414 FASTENER (2)—157866

FIGURE 49 APERTURE PLATE AND PAD ASSEMBLY—166489

GUIDE (2)—120391

BAFFLE—187476

SPRING—128413 RIVET (2)—120389

RIVET—120393

SCREW-129870 " SPRING—120392

FIGURE 50 PRESSURE PAD ASSEMBLY—166488 FIGURE 51 APERTURE PLATE ASSEMBLY—138144

SMP20 Order by PART NUMBER cz



 ~Use quantity necessary. , o - : SHAFT—WO?“\

- See figure 53

GEAR—126319

SPIDER—164789

GEAR AND SPROCKET
DRIVE ASSEMBLY—126321

GEAR (2)——164790

SETSCREW—107101 ACTUATOR—131369

&

S SPRING—218655

GURE 52

WASHER—48023°

‘ BEARING—117750

RING—159577
WASHER—74906° IDLER—159571
| SHAFT—159576'

UPPER SPROCKET DRIVE SHAFT

See figure 55 AND GEAR ASSEMBLY—162756-

See figure 54

WASHER--197563

- STUD—126842
A WASHER— 199251 PULLEY_126326 &V
3 . o .
SCREW (2)—‘122721*‘
FIGURE 53 -

! MPZO i (A) Adfied' -« . = Order by PART NUMBER R 03



LEVER—159581
RING (2)—129757

LINK-—196332 RIVET—210539
: WASHER (2)—163546

SHAFT—213787
FASTENER (2)—159579

SPRING—123885

RIVET—210539

REWIND PLATE AND
GUIDE ASSEMBLY—161810

FIGURE 54

RING—97826 SETSCREW (2)—107101

BEARING—218721

SHAFT—217236

WORM ASSEMBLY—117725 KNOB—217003

FIGURE 5.

SMP.ZO Order by PART NUMBER c4



BEARING— 226344

FIGURE 56 MECHANISM HOUSING ASSEMBLY—181004

See figures 58 and 59

LOCK (2)—159516

MEDALLION—216476 GRILLE—209878

See figure 60

HINGE ASSEMBLY (2)—177215

GRILLE—214934

FIGURE 57 COMPLETE CASE ASSEMBLY—212881° #See figures 2 and 3,

SMP20 Order by PART NUMBER c5



HANDLE—180981

Style 1 POST (4)—216596

Style 2 POST (4)—222604

PIN (2)—159522

jm—————
i !
]
]

]
BRACKET—159513 WASHER m)—csgesaz—”‘t>
| SCREW (4)—122819
7

NUT (4)—42533

FIGURE 58
HANDLE—180981
Style 1 POST (4)—216595
SPRING—123639
Style 2 POST (4)—222604
5; S ——]
.
[
[
K
e s PIN (2)—159522
€ NG
; ‘
J \PLATE (2)—159523
. n\Style 1 PLATE (2)—88937
'“""'7 Style 2 PLATE (2)—222603
[ X
SCREW (4)—101760
FIGURE 59

SMP20 : ‘Order by PART NUMBER CB



PINION—162764

WASHER—123857
WASHER—131268

BEARING—155065
RING—138254

RACK—155058

WASHER—861447

WASHER—163536 WASHER—861447

WASHER—131268

ELEVATING KNOB
ASSEMBLY—174830

Includes:
INSERT—155059

PLATE—131241

BRACKET—155055 INSERT—155059

FOOT (2)—157sasA

SCREW (2)—155047
PLATE—155056

FIGURE 60
LABEL— 220331
SCREW (2)—123679
WASHER (2)—077219
WASHER (2)—164128
BRACKET—192868
See figures 62 and 62a. SCREW (4)—850884
FIGURE 61
SMP20 ‘ c7
' Order by PART NUMBER



CLIP—160674
RIVET—137411
WASHER—55776

GUIDE—181149

id  KNOB(2)—217002
WASHER (2)—186992
NUT (2)—168115

FUSE HOLDER—126664
FUSE—126665

R @ ’
SCREW (2)— 165344 e N . . © WASHER (2)— 186992
T ~ N WASHER (2)—159433
WASHER (2)— 159434
NUT (2)—168115

JACK (2)—164157
“Sasncaarer

SWITCH—216997

VX 1argY

C of) + Tota (uitad taca [’} CBASICH FONIN 330 7 4 TARAQ Fita® PRLSS 10OF FORMY, © BAVTEE CONTROL 0. RIVITSE » B BCH TS
ason Tarigonk' | 7 ‘Tiew ro(umi Low wo JURLMOTKA . MASTIE (OIRDY fOtWLRD - Lo BiTAI( T eI (0NN 10:F04wALS - Liwp
v wiruarine. 60 |3 SouND SHiPeL ATGis s RORCION’ PORES OV 4008} «TRANE~ AR Yoiuad T0dk 300D socuy

HiEfLCION POt . SWITCH—216985

PLATE—212899®

FIGURE 62 COMPLETE AMPLIFIER ASSEMBLY—214878 eThe damaged plate has to be returned to Kodak before
Used for Serial No. A00001 to B04730. Parts Services will send a new plate.
COMPLETE AMPLIFIER ASSEMBLY-223831 SCREW (4)—851597

TRANSISTOR (2)—220239
Used for serial number followed by “A.” GUIDE—181149

CLIP—160674
RIVET—137411
WASHER—55776

KNOB (2)—217002
WASHER (2)—186992
NUT (2)—168115

SCREW (2)— 165344

JACK (2)—164157
WASHER (2)—186992

ERLURITEY

T o ) vl WASHER (2)—159433
SWITCH—216997 ) A VR Vs WASHER (2)—159434
® - T |4 NUT (2)—168115
:DWII
" _ BeBr{1ar PowRi
‘.‘eg‘?.'.r’“f_?'a! o S A toaver e SWITCH—216995
PLATE—212899e ]
FIGURE 62a COMPLETE AMPLIFIER ASSEMBLY-—220231 ®The damagea piate has to be returned to Kodak before

Used for Serial No. B04731 and up. Parts Services will send a new plate.

SMP20 Order by PART NUMBER CB



See figures 65 and 67. SCREW (2)—214961

TAPE—203486

SCREW—122727
WASHER—78621
NUT—42745

TIE—182915

SCREW—101377
WASHER—94998
NUT—122992

TAPE—203486

FIGURE 63 Used for Serial No. AO0001 to BO4730.

SCREW—138774 _|
See figures 65a and 67a. SCREW (2)—214961

CLAMP CABLE—851882\
Fr- ]

TAPE—203486

SCREW—122727
WASHER—78621
NUT—42745

SCREW—101377
WASHER—94998
NUT—122992

TAPE—203486

FIGURE 63a Used for Serial No. BO4731 and up.

SMP20 o ' ‘
‘ ) Order by PART NUMBER B cg




JACK—159429
WASHER—158431

WASHER—159432 CONNECTOR—204774

LUG—164769
CAPACITOR—217999

CLAMP—178762
RESISTOR—112546 PLATE—212888
CAPACITOR—218341

NER—150125
CLAMP—177739 FASTE °

CONNECTOR—201458

FIGURE 64 Used for Serial No. AO0001 to BO4730.

JACK—159429
WASHER—159431 CONNECTOR—204774

WASHER—159432
LUG—164769

PLATE—220236
CAPACITOR—213632

CAPACITOR—218341 FASTENER—150125

STRAP (2)—166956

SOCKET (2)—159422

CONNECTOR—201458

FIGURE 64a Used for Serial No. BO4731 and up. For serial number followed by A see figure 67b.

SME20 Order by'PART NUMBER cl 0



FUSE— 196147 CONNECTOR—214938
CONTROL—190875

CONNECTOR—214936
CONNECTOR—214937 ‘

SCREW (3)—156442
NUT (3)—79738

WASHER (3)—49402
WASHER (3)—201221

HEAT SINK—214942

WIRE JUMPER (3)—
216798

CONTROL—190879

RESISTOR—207717 _ CONNECTOR—201299

FIGURE 65 COMPLETE BOARD ASSEMBLY—212883
Used for Serial No. A00001 to B04730.
See figure 67.

FUSE— 196147

CONTROL—190875 CONNECTOR—214938

SCREW —156442
NUT —79738
WASHER:—49402
WASHER —201221

CONNECTOR—214937

WIRE JUMPER (3)—216798 HEAT SINK—214942

CONTROL—190879

. RESISTOR—~207717 \CONNECTOR—201299
FIGURE 65a COMPLETE BOARD ASSEMBLY--220234 COMPLETE BOARD ASSEMBLY- 223755
Used for Serial No. B04731 and up. Used for serial number followed by “A."
See figure 67a. - See figure 67b.

- sMP20 | ' Order by PART NUMBER ' . CI‘



"FIGURE 66

FELT STRIP—162677

TRANSFORMER-—218648

FUSE ASSEMBLY— 220092

Includes: FUSE (F3,5)—218343
FUSE (F2)—200298
TERMINAL STRIP—163267

U-CLIP (4)—218087 =

SHIELD—219326

SMP20

Order by PART NUMBEHK CIZ



' \} C1 Capacitor 538178
- Cc2 Capacitor 212361
C3 Capacitor 201842 P1
(013 Capacitor 200216
c7 Capacitor 212891 1 R14
cs8 Capacitor 200216
C9 Capacitor . 200133
C10  Capacitor 201184 g2 ., ° ©°
c11 Capacitor 531791 o
Cc12 Capacitor 185051 o~
C13 Capacitor 212894 o« -
C14 Capacitor 201845 o
c15 Capacitor 212879 g
C16 . Capacitor 212893 O
c17 Capacitor 185051
C18  Capacitor 201868 CR—— O
c19 Capacitor . 217999
c20 Capacitor 218341 ?
c22 Capacitor 210104 ‘ o °
c23 Capacitor 201849 .
C24 Capacitor 201842
-t
CR1  Diode 191405 °o
CR2 Diode 191405
CR3 Rectifier 426479
CR4  Rectifier 426479 POM 2
CRS Rectifier -181037 R7
CR6 Rectifier 181037 o) —E—
CR7 Rectifier 181037
CR8 Rectifier 181037 ?
Q1 Transistor 190948 6 )
) Q2 Transistor 190948
< Q3 Transistor 190948 ) C o) OC fe)
Q4 Transistor 184574 (S
Qs Transistor 212892 : + '
Q6 Transistor _ 200451 ,
Q7 Transistor 212895 o BOOE BO OE v O
Q8 Transistor 212892 K
Q9 Transistor 218344 : FoM1] O 0-4:- o
Q10 Transistor 218344 C5 roq T 19, o I
.Q11 Transistor 190948 O -0 . o
Qi2  Transistor 200433 ' » o{__}o O Ojod _1s
’ o1 C24 + -0 Rl _ R42‘i Rzl ci8
IC1 Regulator 549660 .
R1 Resistor 200678 Circuit Board Components For KODAK PAGEANT 2505 Sound Projector
R2 Resistor 190781 : ;
R3 Resistor ' 190781 . :
R4 Resistor 190781 R25 Resistor 198202 : Ji Connector 204774 S1 Switch 216997
RS Resistor - 191290 R26 Resistor 126397 J2 Connector 201458 ‘ S3 Switch | 159533
R6 Resistor - 198371 R27 Resistor 526077 TR J3 Connector 204774 S4 Switch | 216995
R7 Resistor 193441 R28 Resistor 190675 ’ ! Ja Connector . 200883 S5 Switch 217146
.R8 Resistor 198202 R29 Resistor 198818 4 ! J5 Jack 164157
R9 Resistor 198818 R30 ° Resistor 190675 } J6 Jack . 164157 T2 Transforrner 218648
R10 Resistor 198206 : R31 Resistor 190675 . : N J7 Jack 159429 ‘
R11 Resistor 187240 R32 Resistor 190675 ' _ ‘ VR1 Diode 219358
R12 Control 190875 . R33 Resistor 214935. d B1 Motor Assembly 212837 T l“
R13 Control 526382 R34 Resistor 214935 f‘ /
R14 Control 190879 - R35 Resistor 851400 F1 Fuse 218343 i
R15 Resistor 201859 R36 Resistor 214941 ‘ F4 Fuse . 126665 )1
: R16 Resistor- 198842 R37 Resistor 126397 T i |
# N R17 Resistor - 214940 ‘ R39 Resistor 190578 :i P1 Connector . 214937 ‘
| i R18 Resistor 191287 R40 Resistor 190675 P2 Connector 214938 a4
- R19 Resistor 198202 . R4l Resistor 198818 . P3 Connector : 214936 . FIGURE 67 Usyzd for Serial No. AO0001 to BOA4730.
R20 Resistor, 201859 R42 Resistor 207717 B P4 Connector 201299 ‘f
R21 Resistor 201859 R43 Resistor 112546 i - ]
R22 Resistor . 119816 . pe Power Cord | 181912
R23 Resistor 198202 11 Lamp ) . )
‘ R24 . Resistor 212796 12 Lamp i PC1 Photocell Assembly 215263 POM = Point of o
SMPZO DI - ) . . . ! = oin o measur,evme/nf Dz



C1
c2
C3
C5
Cc7
cs
Cc9
C10
C11
c12
C13
C14
C15
Ci16
c17
c18
C19
C20
c22
ca3
C24

CR1
CR2
CR3
CR4
CR5
CR6
CR7
CRs

Q1
Q2
Q3
Q4
Q5
Q6
Q7
Q8
Q9
Q10
Q11
Q12

IC1

R1
R2
R3
R4
RS
R6
R7 .
R8s
R9
R10
R11
R12
R13
R14
R15
R16
R17
R18
R19
R20
R21
R22
R23
R24
R25
R26
R27
R28
R29
R30
R31
R32
R33
R34
R35
R36
R37

FIGURE 67a Used for Serial No. BO4731 to BO6535.

Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor

Diode

Diode

Rectifier
Rectifier
Rectifier
Rectifier
Rectifier
Rectifier

Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor

Voltage Regulator

Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Control

Resistor
Control

Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor

538178
212361
201842
200216
212891
200216
200133
201184
531791
185051
212894
201845
212879
212893
185051
201868
213632
218341
210104
201849
201842

191405
191405
212889
212889
181037
181037
181037
181037

190948
190948
190948
184574
212892
200451
212895
212892
220239
220239
190948
200433

549660

200678
190781
190781
190781
191290
198371
193441
198202
198818
198206
187240
190875
526382
190879
201859
198842
214940
191287
198202
201859
201859
119816
198202
212796
198202
126397
526077
200302
198818
190675
190675
190675
214935
214935
851400
214941
126397

R39

) ?
' POM 4 ~ POMIG)
! . o?
it
[, J
P1 be] "
1 Rid4 O tpoooo POM 8
w|v
s ° o 3 5 ‘ Pao ]
\ l 8 ) & Mo
& S ? « h G
= + o{ 1o
I - —
. 0O o P19 R22 Wl o == _l
OE— (o] ce ! * : i - \S:- G
‘ o{__Jo cie 4 ‘:;1\\\
RIS o + 2 @ TR TR
P R13 - o a:a ‘\‘\\\,
R1S
& - O ? ~ Wl o
O - h mm— ®| o o)
v o o -5 o o 1] S -~
R12 ? o - g ‘~~_‘~1:\ -
, o & L & A3t . (aCRS - ; ~
RY : - ~— \“:\\\
o> o4 N D o vd o ®33 | T
POM 2 i Re * ¢° ~ \::
-0 e é o R0 ~
b1 i or ° 1
o~
+lo 2 ° —Ek 3k e f0 - co—Nt ! b
& BOGE" BOOE . © R23 5 b \\ @: J O
O N e R °ole 10 wift-me--d s
ONT 5 ’ ata N 0 —
] o
FOM T o0 [lo o] o ol 1
Resistor 190578 FOM POM 5 POM 7 POM 9]
Resistor 190675 '
Resistor 198818 ", .
Resistor 207717 .
Resistor 112546 Circuit Board Components for the KODAK PAGEANT 250S Sound Projector
Lamp x
Lamp 1
Connector 204774 .
Connector 201458
Connector 204774 :
Connector 200883
Jack 164157 .
Jack o NOTE: The Circuit Board Gomponents for :
' ; Serial No. BO6536 and up are the 3
Motor Assembly 212837 ! same as for Serial No. BO4731 to :
Fuse 196147 - BO6535 except for the following:
EE:Z g?gggg Q1 Transistor 222968
- Q2 Transistor 222968
Fuse 218343 .
Switch 216997 | R1 Resistor 222961
Switch 159533 ! R2 Resistor 222962
Switch 216995 R3 Resistor 222962
Switch 217146 2 R4 Resistor 222962
' ‘ R5 Resistor 222963
Transformer 218648 . A6 Resistor 222064
Diode 219358 - R7 Resistor 222965
i R10 Resistor 222966 i
Connector 214937 3 i 222967
Connector 214938 | R11 Resistor |
Connector 214936 K [
Connector 201299 i
Power Cord ) 181912
Photocell Assembly 215263 |

Used for Serial No. BO6536 and up.

KODAK PAGEANT 250S Sound Projector

L

(R) 12/78



SMP20

FIGURE 67b Use for projectors with serial n

D5

C26
ca27
c28

Cc29
CR1

CR2
CR3
CR4
CR5
CR6
CR7
CR8

Q1
Q2
Q3
Q4
Qb5 .

Q7
Qs
Q9
Q1o
(oA I
Q12

IcC1

Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Capacitor
Diode
Diode:
Rectifier
Rectifier
Rectifier
Rectifier
Rectifier
Rectifier

Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor

Voltage Regulator

223752
223751
201842
200377
223750
200876
212891
223750
200133
201184
531791
185051
212894
201845
212879
212893
185051
201868
213632
218341
223754
210104
201849
212891
201842
212891
223750

191405
191405
212889
212889
181037

181037,

181037
181037

222968
222968
222968
184574
212892
200451
212895
212892
220239
220239
222968
200433

549660

R1

R3
R4
RS
R6
R7
R8

‘RO

R10
R11
R12
R13
R14
R15
R16
R17
R18
R19
R20
R21
R22
R23
R24
R25
R26
R27
R28
R29
R30
R31
R32
R33
R34
R35
R36
R37
R39
R40
R41
R42
R43
R44
R45
R46
R47
R48

11
12

Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Control
Resistor
Control
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor
Potentiometer
Resistor
Resistor
Resistor
Resistor
Resistor
Resistor

Projection Lamp
Exciter Lamp

umber followed by “A.”

222961
223749
223749
222962
222963

222964

222965
198202
222961
222966
222967
190875
526382
190879
201859
198842
225061
191287
198202
201859
201859
119816
198202
217896
198202
126397
526077
200302
198818
190675
190675
190675
214935
214935
851400
214941
126397
190578
190675
198818
207717
112546
191290
198371
198206
214940
214840

L|[POM 15

13

F

~

THHF

Point of measurament

Circuit Board Components for the KODAK PAGEANT 250S Sound Projector

Connector
Connector
Connector
Connector
Speaker Jack
Microphone Jack
Phono Jack
Connector *

)

Motor

200996
201458
204774
200883
164157
164157
159429

200996

216186

F1
F2
F3
F5

S1
s3

S4 -

S5

Fuse
Fuse
Fuse
Fuse

Film/Microphone Switch
Projector Control Switch

. Projector Power Switch

Lamp Brightness

196147
200298
218343
218343

216997
169533
216995
217146

Power Transformer
Zener Diode

Connector
Connector
Connector
Connector
Power Cord
Connector

Photocell Assembly

POM

219962
219358

223753
214938
214936
201299
213640
223753



R

PART NO.

FIGURE

SMP20

': Order by Part Number

-1-

. DESCRIPTION"
007514 Ba11 = Garbon Steel, 3/16.eeennsenseersnsssunsersnseens 40
025883 ‘Ball -~ Carbon steel 3/32uieenneerencenirensnerneresaes 11
031576 Nut - Hex, mach, 8-32 x 11/32, steel, nickel plivesesos 13
037492 Nut ~ Hex, mach 5/16-24 x 1/2, Steelirureenrrsvennnenns 14
042533 Nut - Hex, mach, 6-32 x 5/16, steel....................v58q
042745 " Nut - Hex, mach, 10-32 x 3/8, steel.................... 63,63a
042874 Washer - Sh1ft1ng...................................... 22
045322 " Nut = Hex, mach, 4-40 x 1/4............................ 31,33
046236 Washer - Plain, 0.320 x 0.640 x 0.020, steel, -
nickel pl............................................ 14
047317 Washer - Lock, int tooth, No. 8.cecicececsecnsenonnsees 13
048023 Washer - Plain, 0.221 x 0.380 x 0.010, steel........... 13,53
048969 Washer — Plain, 0.257 x 0.443 x 0.010, steelseesseoos.. 22,37
049402 Washer - Lock, int tooth, type A, No. 4, steél, |
R Nickel Pleceecesesesssenecscscesassssescssssssscceees 65,652
050088 Setscrew - Hex soc, cup pt, 1/4-20 X 3/4ueveeceeceeannss 19
~ 053768 Setscrew — Hex soc, cup pty, 8-32 x 1/4.ucvcenrececceees 20
055776 - Washer - Lock, int tooth, type A, Now 6ieseeeuensensns 19,27,43.
_ ‘ : 62,62a
056786 .  Washer — Plain, 13/32 x 13/16 x 0.065, steeliucecesoes.. 3
© 057129 Washer - Upper sprocket, plain 0.220 x 0.468 x 0.010,
Steeliseseserarcnceraosretccoseancsssesnsscsasssnsess 43,53
058694 - PLUBEETeeereuseennnernnernncenanesnsasecnseancensannes 12,15
058696 SPTiNgeceeersrenesecscecnonncasssosssssssssrascascanses 12,15
. 069682 Washer - Lock, int tooth, type A, No. 6, steel.seceess. 58
076403 Washer - Plain, 0.254 x '0.500 x O. 062, steel,
‘ nickel pl............................................ 37
077219 Washer - Plain, 0.220 x 0. 468 x 0.020, steel, |
nickel pl...................;..............,..,.‘ ..... . 2,11,61
. 078621 ‘Washer - Lock, ext'tooth, No. 10, steel..veveesssacsess 63,63a
079097 . Washer - Plain, 0.164 x O 312 x 0.003, steel....ceeees. 39
079738 ~ Nut - Mach, 4-40, brass, nickel pl..................... 65,65a
080969 . Washer - Plain 0.340 x 0.625 x 0.062, steel, ' |
' nickel p1............................................

14



PART NO.

DESCRIPTION

FIGURE
086892 Washer - Plain, 0.130 x 0.250 x 0.010, steél,
: nickel Plicecscecsassscessonssscsscccsssosssssssasses 31
088937 Plate - BOLEOM, StYLe Lesseecssossenesnossesasassnnnses 59
090630 Washer — 3/32 x 1/4 x 0.020.cc0e0cceccascscscscscansees 47
092950 Washer - Plain, 0.257 x 0.443 x 0.005, steel.ceveoecsas 37’
093844 Washer - Upper sprocket......................:......,.. 45
094998 Washer - Lock, ext tooth, type A, No. 6, steel..sssc... 63,632
097534 Ring — Retaining (Waldes TRUARC, part No. 5000-62)®.... 22
097826 Ring - Retainer (Waldes TRUARC, part No. 5100-25)®..... 22,55
101377 Screw - Mach, 6-32 x 3/8, PHILLIPS flat hd, steel...... 63,63a
101760 ‘Screw — Mach, 6-32 x 5/8 UNC-2A, PHILLIPS flat hd,
Steeleceescensccsascosssesscccosssssccssscsscsassssns D9
107101 Setscrew — Hex soc, cone pt, 5-40 x 3/16....00eescesess 45,52,55
107243 Screw - Mach, 4-40 x 3/16, PHILLIPS flat hd, steel,
nickel pliceecececceseescecesscoscsossssacsccncscsass 20
109571 Setscrew - Hex soc, cone pt, 4-40 x 1/8...ccveuveueces, 28
112546 Resistor, = 2.7 k02 + 10%, 1/2 Weeeoveesoeaoeasosnnnass 64,67,67a,
67b
117543 Plate — Claw pPivVOtacesecessessocecoasssccacassaseanscase 41
117547 Eccentric — PulldoWn.cceeescececscscccscccsscssccocssaes 41
117548 Pivot — Framing lever...ceesececcccesssccoacocscssssoccsss 39
117549 Spacer — Claw pPiVOL.ceesscecsccvroncsssoccsccssassasoanss 41
117713 Cup = Damping...e.eeee..s Ceeeeererneraaenas ceeeeneenaes 47
117725 Worm Assembly.cceeesccccsssscscccesssscsccsasssssnccnsss 3
117736 Sound Optics Assembly.ceeeceseessoessscsasssasssssssasss 33
117750 Bearing — Shutter..cesscesssssssccccssssscssscascssssse 33
117762 Spring — Sprocket roller...ceeccsescscscscscscsassssnss 44,46
117772 GUideeeeessosossccesensosssossscsncsscassscsssansssosases 49
119395 Washer - Plain, 0.380 x 0.750 x 0.0159, brass....eco... 26
119816 Resistor, R22 - 1 k0 + 10%, 1/2 Weesesseseescssesassess 67,67a2,67b
120213 Sleeve — Mechanism support bracket.......;..;.......... 18
120243 53

SMP20

Shaft — Rewind shift plate..eeecsesecescescescsccccsssne

Order by Part Number

- -

E2

S



PART NO. — ~ DESCRIPTION E ~___ FIGURE
120389 'Rivet - Shoulder;xside guide.....;.........;;.;.....;..‘51
120390 RiVeL..eisiuiueusiaeneneniirineneneieienererenenensiens 49
120391 © Guide - Moveable 31de.......;..........................;51
120392 Spring - Moveable....es.iiuieneriessiiiinesieneineiness 51
120393 Rivet - Side gulde..................................... 51
12042i Ai Washer - Retaining, 0.218 x 0.500 x 0.030¢¢cc0ssveeces-. 18,20,36
120438 -~ Link - Pressure roller....;.......;...:.,.......;....;. 29 .
120444 Grommet:(H. 0. Cénfield Co.,:part No. 9901)........ﬁ;.. 8,13,18
120445 31eeve...,.,..;..,;;.....,..L....;.,......,.}_......,.; 8,13,20 -

120456 Bearing - Ball (Norma Hoffman, part No. R-4-PP,
T oil 1ub)..........................'.........'......... 28

}120466 E Spring - Sound optics..........,...;...............;.;. 30
T120467  ANCROT.aeteensrerenneeinneeiisneeiieiiseiiaeiisssnnaees 30
120468 = Eccentric - Sound optics bracket...oceeieecenenneeeanes 31
120471 AQ5USEET e v e s assenencnnesnnnscasosssssasssssossbassonsass 33
120475 ' Spring - Séund 6ptics MOUDNE e e voeresenosssonssosaceonce 33
120476 Nut - Sound optics POSt.eeesecescscessoccocavsscssncene 33
120486 *  Spring - Sprocket TetUIN.iseesoersesssssssosssscssscecnsene 46
. 120642 Washer - Sprocket r611er, 0.148 x 0.312 x 0.030.000enn. 44,46
120672 CliPaeeoeasncoanaasssacssssossssssssassssnsssssassssanss 12,15

120674 - - Bearing - Ball (Norma Hoffman, part No. R-4-PP,
. grease 1ub) ® % & 0 0 60 0850000 D OO O L0 S OE LS EPSEONPIECELIPOSEESDNEE OSSO BN 55

120986 . Washer - Plain, 0.254 x 0.375 x 0.020, steel........... 28
121507 Sprocket Roller Plate Assembly......................... 44,46
121517 Pressure Arm Assembly..cceesssocacsocssscessossscccnnss 29
122233 Washer - Plain, 0.375 x 0.530 x 0.020, steei........... 10
122608 Bracket - Speaker Cableceesesesocccrsnsscccnersssssssceee &

122666 Screw - Mach, 4-40 x 3/8, PHILLIPS pan hd, steel,
nlckel pl...............-.ﬂ....Q.'........'.'.'....".'31

122686 - ]Screw - Wood, No. 8 x 1/2, PHILLIPS round hd, steel,
' nlckel pl..........‘.‘..‘...................l....I..I 4

122691  Screw - Mach, 6-32 x '1/4, PHILLIPS pan hd, steel,
l v nlckel pl‘........................I..".....‘....'... 9
Order by Part Number

5MP20



123633

SMP20

‘PART NO. 7 DESCRIPTION - . . FIGURE
122700 Screw - Mach, 4-40 x 3/16, PHILLIPS pan hd,'steel.,....(6
122706 Screw - Mach, 8-32 x 3/8, PHILLIPS pan hd, steel........ 13
122713 Screw - Mach, 6-32 x 1/2, PHILLIPS pan hd, steel
' nickel pl'....'....'....‘.....'.'..............'.....,5
122714 Screw - Mach, 8-32 x'1/2, PHILLIPS pan hd, steel,

nickel pll..............................'..‘...I.l.... 5
122715 Screw - Mach, 6-32 x 3/8, PHILLIPS pan hd, steel

nlckel pl.....'..........................'....l...... 20,45
122717 Screw - Mach, 4-40 x 3/16, PHILLIPS pan hd, steel,

nickel pl........'.'.....‘.l...I....I...II...I..I‘.I.I 6,30,42
122718 Screw - Mach, 6-32 x 5/8, PHILLIPS pan. hd, steel, '

nickel pl......'......'............'......-..l..l'... 43
122720 Screw - Mach, 4-40 x 5/16, PHILLIPS pan hd, steel,

nickel pl.ecsacens Seaceccsecesssnacsacssssscscnoaas ess 31
122721 Screw - Mach, 6-32 -~ 5/16, PHILLIPS pan hd, steel,

nickel pl.'..."....I..........BII......I............ 43’53
122727 Screw - Mach, 10-32 x 1/2, PHILLIPS pan hd, steel, ‘

nickel ple..cseeeccsccsccssscncccnanns sessccctsases .ss 63,632
122730 Screw - Mach, 4-40 x 5/8, PHILLIPS pan hd, steel,

nickel pl..-’..............I.......'...........‘......'. 32
122767 Screw - Mach, 10-32 x 1, PHILLIPS pan hd, steel,

nickel pl...ciecacccccesscocccsssssesessccccsansne ses 3
122791 Screw — Tapping, type AB, No. 10 x 3/4, PHILLIPS

pan hd’ steel, nickel pl..‘....'I.............'...... 3
122794 Screw - Mach, 6-32 x 1, PHILLIPS pan hd, steel.cecesess 6
122808 Screw - Mach, 4~40 x 1/8, PHILLIPS pan hd, steel,

nickel pl.'...........l....'.'..."..............‘... 42’49
122814 Screw - Mach, 2-56 x 3/16, PHILLIPS pan hd, steel,

nlckel pl'..........................'..............’. 33,47
122819 Screw - Mach, 6-32 x 3/4 UNC-2A, PHILLIPS pan hd,

steel......I............'...l...l.l.....'......"..l. 58
122992 Nut - Hex, mach, 6=32 x 5/16, Steelesesecseessuencsnnss 22,27,

_ 63,63a
123363 Washer - Plain, 0.250 x 0.625 x 0.011, phenolic.sceeee. 17
Screw - Tapping, type B, No. 2 x 1/8,. PHILLIPS

pan hd, StEE]., niCkel pl_n..o.l'ootonnlloc-oooloooo.oc 6

Order by Part Number

-f—-

E4



PART NO. DESCRIPTION FIGURE

123639 Spring — Handle..eeesesssasssecccsssoscssccccscsassccsses 39
123679 Screw - Mach, 8-32 x 3/4, PHILLIPS oval hd,

' steel, nickel pl.cceccccecccnsesssscsvsscccossssssssss 6l
123851 Belt — Rewind.euisooeeeoscocsescencscsssccncscscssnccens 5
123853 Bearing — Take-up spindle.ccececccecesccccsocsscoscscces 14
123856 Washereesiteseeccceecscsasosccccaasssssssssssscssssssaes 10
123857 Washer - Spring (Shakeproof Inc., part ,

_ No..3502-20-44-0511)0..... ceccnos eeressssecsss eeesees 10,60
123869 Support - Lower loop..................;................ 42
123885 Spring - Rew1nd........................................ 54
123970 . Screw - Mach 6-32 x 1 3/4, PHILLIPS pan hd, steel,

nickel plececececesscsosesssacencsccssssnssonssacnsee 19

. 124128 Washer - Lock, int tooth, 3/8, nickel pl

(Shakeproof Inc., part No. 1220-05)®....ccvecesesesss 10,14
124606 Damping Arm Assembly..eeceeesssssccsscssssccsncssaacnss 47
124832 Screw - Mach, 2-56 x 3/16, PHILLIPS min hd, ‘

steel, nickel Plececesosccceccssssscocssocsnosssseess 34,43,45
125789 Ball - Lens return, 3/16, nylon (Ace Plastic Co., .

part No. FM 10001)®..cccvuvienenecnnccnancnnscnnencses 42,44,46

125854 Grommet — POSt.useescessescssssscossssssssasscscsansses 3
126284 Pawl — Take—~up spindle..cccceassecesssacessscscenrasassss 13
126319 Gear - Reverse drive.................;................. 52
126321 Gear and Sprocket Drive Assembly.cecsccecosecsssssccses 52
126326 Pulley — Rewind drive..cesesccccscssesessssssescssscsse D53
126332 Chain - Reverse flywheel drive.cscesessssessscsssceacsas 28
126397 Resistor, R26, 37 - 1.5 ko * 10%, 1/2 Weseerveererees 67,67a,67b
126664 Holder - Fuse (Littelfuse, Inc., part No. 341001)®..... 62 -
126665 Fuse, F4 - 3AG, 2 A, 250 V (Littelfuse Inc.,

part No. 312002)®,...0c0vtecrccccrcccccncccssccsncces 62
126751 Plate - Sprocket endecicsecccececsoscccocccnsssrcecanas 43,45
126752 Sprocket - DEiVEaeeaeseereesnsnnnnseeeesnnnsscecrannnns 43,45
126841 Collar - Upper sprocket hub.i.c.eeecececccccscccsscescsass 43

Order by Part Number

-5-

o . B



PART NO.

DESCRIPTION - FIGURE

126842
127184
127868
128527
129404
129413
129414
129415
129457
129458
129461
129464
129465
129757
129870
130179
130340
130610
131075
131241
131268
131369
131544
131545

131563
131564
132036
132171
132172
132173

SMP20

Stud - ReWind plate...........--..-.--..--._.-.......... 53
Stud-sprocket drive.."..'...........".....-....".. 43

Spring - Pulldown, in and OUteeeeevoocsosecnsoscscecass 38

Ring — Retaining (Waldes TRUARC, part No. 5133-18)®.... 36,39

Roller = PressSuUr€.ccsceessvscssoncscscccssosssssssencssse 29
Spring — Pressure padecccseesceessccssccsesscsessccssness 50
Post — HINGEesoessessessnsassscesssosssessccsssccnscess 49
Spring — Gate mounting...ceseecesccsssccccscsccscsccess 49
Spring — Lens TetUTIN.iisescessssccsossscosssoscocssnsens 42
Catch — Film gate.eceeeesssesssncecssassoscssssssssecsscas 42
Spring — LOOP reStOYer.ceeesseosseocssesssccsasessessse 30
Pivot — LOOD YeStOrerecsscscsssescescssasssasasssssssese 30
Handle - Loop restorer...ccceccscececccscsncscccccananeas 29
Ring - Retaining (Waldes TRUARC, part No. 5133-9)®..... 54
Screw — Mach, 2-56 x 5/64, PHILLIPS pan hd, steel...... 50
Loop Former Arm and Shaft Assembly...seeeceescccceceasss 30
20 ¢ TP |
CONNECLOTeessocseccnctcscsssssssscssssssscscssccsssssses 20
Ring - Retainer (Waldes TRUARC, part No. 5133-12)®.... 24

Plate = SUPPOTteccecsccossessssassssssccccscscssscnnssss 60
Washer — Elevatingecececocesscsoccsssssascesssssscansass 60
Actuator — Take~up clutch.ceccecsccccceressrsencascoess 52
Spring — Tension roller.eceescescscossscssssonsscssnseses 47

Setscrew - Hex soc, oval pt, 4-40 x 5/8, steel,
nickel pl'...l...'.ll............'O.'......I.l...l... 33

Clutch and Bushing Assembly...eceseevsvesssccscosssaseees 36
Bracket and Stud Assembly.‘............................ 36
Sound Optics Bracket Assembly..cceccecccccessccosccoccces 33
Shutter Frame Assembly.ccecccocossccsssvsscsccassssoscne 37
Inner Shutter Blade and Studs Assembly..cccevcecocascces 37
Outer Shutter Blade and Studs Assembly.ccceveeccccecees 37

Order by Part Number

-6—

E6

w,



" PART. NO. e DESCRinION . -“ : ‘fIGURE

134124 Shutter Assembly.....eseesesescossecsnnnneesenees ceees 37

" 137362 . Ring - Retainer (Waldes TRUARC, part No. 5133-12)®..... 44,46
137611 Rivet = COTd CliPesvsesserensssncssnsnsasnsasncnsessens 62,622

138142 © Baffle = VENE S10te.isecesesecscsnencnsersnenesesnesnee 49

138144 “‘: Apeture Plate Assembly.........................;.}...;. 51

l(138252 : Ring - Retalner (Waldes TRUARC, part No. 5103-25)®..... 28

1 138254 ‘Ring - ‘Retainer (Waldes TRUARC, part ‘No. X5133—31)f...v 60
"138688 1_: Grommet -_Motér moqnting.........:.....}.............;. 20

138774 | ’Screw...,.......{......};..,..,...,........}........,.. 63a -

. 139481 . Pad - Claw pivotbocoolooiiO;O0;0oonlonoo;ntoonluoon‘-o- 40

140118 Window = EXCiter lamp.ceceseseccssscssncssacsenoasances 6
141285  Pifleeseseosssssasoscoseosssescsssossnsesssessncasssases 12,15
142003 Reel = FilMeeerovaoocooonocccssnansonsconsoossassascnns L
143177 VO e s seeensennnsssennensossnsesssessssssesssnnnnensss 10
143179::‘  Screw - Covér....,.{................................... 7

143206 Fan — Motor, Style 2.ceeecscsecesccsscsvoscccesssnssnss 20

. 144638  Ring - Retainer (Waldes TRUARC, part No. 5133-15)®..... 39 |
145264 CLaW ASSEMBLY s e s snnneneeesnonnnnnessesssessessesaneesss 40
146581 Washer - Plain, 0.190 x 0.375 x 0.010, steel........... 24
148960.° ~ Roller - Damping..};........,.........;......,......... 47
149578 Cam — In and OUL.ecscsssosesessssncrsosesssssssssnsnss 37
150124 Fastener - SEMS, 4-40 x 3/16, PHILLIPS pan hd, steel... 29,38;47

150125 Fastener - SEMS, mach, 4-40 x 5/16, PHILLIPS pan hd, .
: Steel , nickel pl. o9 0000000 ". e o 08 000 a0 . 9 8 09 00090 o0 0P 19" 39 ’

k , 64,64a

151951 ' Fastener - SEMS, mach, 6-32 x 3/16, PHILLIPS .
pan hd, steel.' "o ... LN ] ... .. ® 08800000000 ER PGS . L RN . L] 38’40

151952  Fastener - SEMS, mach, 6-32 x 3/8, PHILLIPS ]
pan hd, steel.'...'.'.........I-........l'...........A21

1153369 » '  Rollern..;-oou.;o.u..-.o..a.....a-uo;oao.;o.......u.-.. 24 o

154409 Screw .- Tapping, No. 8 x-3/4, type AB, PHILLIPS
’ ‘ pan hd’ nlckle pl....................'.......'....... 4

.Order by Part Number

S



SMP20

Order by Part Number

-8§=

PART NO. DESCRIPTION FIGURE
155047 Screw - Mach, 6-32 x 5/8, PHILLIPS oval hd, :

X steel, niCkel pl........l.......".........'.....O... 60
155055 BraCRet - Elevator.. ® 000 0000000000000 00000 SEPIOIBSIOESTTISITIETS .-.. 60
155056 Plate_Spacer.......l..l.....'.....-...;....'....I.... 60
155058 Rack - Elevating'.. .; LN N ] ...I’. 5 5 0000000800680 .k..... * 0008 o0 60
155059 Insert - Knob.l.....l'..l.....‘l‘..l-...'V.'.....J....'..... 60 )
155065 Bearing - Elevating pinion.. ® 0 P00 00O OCOOEEOEBSRIEOIOEOEOEONOIOEOEOOPEOPEOEEOETDS 60
155270 Flywheel Assembly..'...'...... LN N .:.'..ll...‘..... o0 8800 17
155274 Hub — Upper Sprocket.ccecesseccceccscsscscscecscccannea 43
155282 Ratchet - FlWheel shaft. 000000 POPPNROEGEOEOSEOIEOESTOESIOIEOEOPOOEBSORTOITOCEO 28
155590 Braking Spring and Button Assembly...eeeceescecseccsses 29
155815 Hub = Lower Sprocket..cceecececcecsccssocsscoscnansncsse 45
156258 Bearing - Flywheel shaft...' ® 0 000000 ONOOEOIOSEIOIEOSOORNOCEOIEOLNOSIOEBDOEE 35
156442 " Screw - Mach, 4-40 x 3/8, PHILLIPS pan hd, steel....... 65,65a
156850 Locknut - No. 10-32, steel (Shakeproof Inc., part

No. 510-101810-51)®. . cciureituecccesnccccnnnncnnnnes 26
157636 Foot...I.I.‘..'...'..l...l..'.....l....‘........'.....‘ 32,"60
157866 Fastener - SEMS, mach, 2-56 x 3/16, PHILLIPS pan hd.... 49
158002 Setscrew — Hex soc, cup pt, 4-40 x 3/32, steel.veeves.. 43
158416 Fastener - SEMS, mach, 6-32 x 1/2, PHILLIPS pan hd,

steel’nickel Pl.......l....I.........'.I....'I...'.D 23
159422 Socket (Cinch Mfg. Co., part No. 133-92-10-034)®....... 64a
159429 Jack, J7 - Auxiliary input (Switchcraft Inc., part

No. 3501 n).i.................‘.......‘..Il...I...... 64’643’

: | 67,67a,67b
159431 Washer - Shoulder (H. H. Smith Co., part No. 2154)®.... 64,64a
159432 ‘Washer - 0.250 x 0.500 x 1/16 (H. H. Smith Co., part
' No. 2165).'..............'..'......‘............'..... 64’643

159433 Washer - Shoulder (Switchcraft Inc., part ,

No. s-1078)......I..............ﬂ..'......l........l. 62,62a
159434 Washer - 0.375 x 0.625 x 1/16 (H. H. Smith Co.,
. part No- 2168)............'.....I...l................ 62,62a
159465 Fastener - SEMS, mach, 8-32 x 1, PHILLIPS :

pan hd, s-teel....'.l...‘.'............l...v............ 30

E8



- PART NO. , — DESCRIPTION - -~ FIGURE

159513  Bracket - Support.....;...,a.......}.;....;.,a,........ 58
159516 T Y P ¥
159522 Pin — Handle..eseeeeeosasosoosscssesscsasenssssosnssses 58,59
159523 Plate - Top..........L..,..a.f.......sg.......-...r.,;. 58,59
159529  SPring = TOBELeeesseseeesecseeererecreeacannnnnnensenns 27
159530  Bracket - TOEELe..seesssessusesneasssensanaionsaneannns 27
159531 Arm - Toggle plate.seecesscssessssassssssssncosssnsssce 27
159532 - Plate ~ Toggleeeeecesesnscacrcccnnosssvossnsssveasacnce 27

159533 "~ Switch, S3 - Projector control.iceecessssecacescsssavacss 25,67,
67a,67b

159536  LinK = TOZELeeseessseccsesoscscnsesscncnnsnancsssssnnnes 27
159539 Stud = Toggleceseeosrseesoccococecocsssnsensssscssasanes 22
159547 Yoke - Projector control......................;;....... 26
159548 . Screw - Control lever/pivot.eeeececcesesceoncneneasnsnses 26
159549 Plate - Switch bBracket.ceseeeecoersscenoscsscocncsccsece 27
159554 Stud — TOZELe PLlALCrrsssneserennesessnnnnnsesnnsnnnenns 27
159557‘ , Piate - Fan housing.....;.............................. 20
159563 Spring..............;............................;..... 24

. 159571 Idler - Take=up belt.eieeececsssssncrerssosesnsacncnaes 53 .
159574 . Lever -~ Frgming;....................................... 39
159576 Shaft ~ Idler.ccceecccossssssesosssossesasensassssanssee 33
-159577.... Ring - Retainer (Waldes TRUARC, part No. 5100-21)®..... 13,53
159579 ~  Fastener - SEMS, 6-32 x 1/4, PHILLIPS pan hd, steel.... 27,36,54
159581 Lever - Rewind.cseeeoeeesososcosonsenacnncononnnssnnoas 54
159583 Spaéer - Upper SProcKet Plate..eeesesseesssssesonssanes 43
159587 Roller — Film guide...esussssensesseeercsscsessnssnnons 6,48
159588 Shaft — Film guide.seeiccscecocosoosecsccoscosossocnonee
159595 - Support - Upper ldop...,..,,....;,.......}.......;..... 42
159605  ATH = TALeT.seurannennenenacnenneneesenseneiosneenees 48
159607 ‘Pin - Idler arm...;;..,.......,.[.;.;..;.,;;,..;;...... 48

159611 ' Spring - Uppervsprocket guardvdetent..,q.;k....;.;....; 44

Order by Part Number

-9-

SMP20



PART NO.

DESCRIPTION

159657
159670
160552
160674
160716

- 160724

160726
160761
161749
161752
161810
161907
161925
162260
162261
162312
162313
162403
162677
162756
162764
162914
162998
163077
163267
163536
163546
163815 .
164127

164128

SMP20

Belt = Motor drive pulley.seeeesecscccccccosssscosccnes
S PACeT veeesseesvesscssnatsssssscscssncasssssanssassscccs
S PACEr ceeesscsoscsssssensssssssssansassssssssccsssscsose
Clip - Cord.a.............}.....;.......;..............
Take-Up Spindle Assembly...ccececeesesescorososcsoacens
Switch Bracket Assembly.cieescecccncscacrsssccccnnsecone
Belt Shifting Lever Assembly..................f........
Sprocket and Pawl Assembly...ecvesecsceccoscsncncanscee
Shaft - Idler roller.eceeeeeeesserscccaccssnconasocnesns
Washer - Plain, 0.406 x 0.562 x 0.003, brass..csseecess.
Rewind Plate and Guide AsSSembly..eeeceesccocccososonoes
O PTingececeercoaceeossonsossnssssscoasssescessessessnnsas
Spring - Framing shaft..ccesececcsccccccososocnosesaness
Bushing ~ Shutter drive armM...ececesececccssccscsosscns
Fastener - SEMS, 8-32 x 3/8, PHILLIPS pan hd, steel....
Spacer................................;................
Retainer — Rewind.ecesesosecssssssoccacsocosncsosnnnnss
Spring — Claw retuUrN.seecsccsceccceosascesosnscossssnns
Strip — Felt, anti~light.ceseecessccecocecnoosocnnasans
Upper Sprocket Drive Shaft and Gear Assembly...........
Pinion - Elevating.ceeeeseesccsccccesosoacoccacassennns
Grille = FaNuuceedeosessossesssosoccososssncocscsnosoas
Spring = Idler arMeccccesecoesesosscoccossoncscnsssnses
Blower Wheel and Hub Assembly, style 2.vceeeecsceccnses
Strip — Terminal.c.cesesesesessecseceoioocenoccnnnsonns
Washer - Plain, 0.368 x 0.800 x 0.020, fiber....eoeeeees
Washer - Plain, 0.160 x 0.250 x 0.040, Steeleo..coveo...

Poston.....ollliool.oo--u'oloaOoiooouluooaolo..oo..oIO.

Screw - Mach, 8-32 x 1, PHILLIPS oval hd, steél,

niCkel pll....l...Clll...'........l.....'C..ll....l..

Washer - Mounting (National Lock Co., part
Nol 61_3208).'..........l...'.......'...;.l.......'...

Order by Part Number

=10~

- FIGURE CN

19

1%
62,62a
15

27

2%

28

48
14,26
54

24

39

22
19,22

5

40
66
53
60
3

48
20
66
60
54
16

2,3

2,3,61



PART NO. _ DESCRIPTION R 5 7

n164157 " ‘Jack, J5,6 = Mlcrophone (Sw1tchcraft Inc., part o
' No. 11, LITTEL JAX)®.eeeeuniniiinninneiiianinaienens. 62,62a,
. . 67,67a,67b
164232 Washer = SPring....vvevesessvscucnensnssanesesesensnsss 41
164261 'Shield = CONtrol SWitCh.uueeeessioveesseseeeoreeenssenss 8 °
164262 Shield ~ MOLOT fal.uuessneeineennsnessnnnserenoernnes 8
164309 , Shaft - Pressure roller................................ 29
'164310, “ Cam - Exc1ter.......................................... 32
164405 Lower Sprocket Shaft and Gear Assembly...ceevececceeses 45
164769 Lug - Terminal (Shakeproof Inc., part :
No. 2168-14-00)® . ccvueetoroseeennnnnnssenoeencnnneees 64,64;
- 164789 Spider - REVEISC e enuvasroesosennnneensosenincennsnnnns 52 |
164790 Gear -‘Reversé ArivVe.eeteeeeeecessssseccconesasnosncaas 52
165173 Supply Spindle ASSEmblY.sss.essennnnnnnnnnnssssesnnnnn. 12
165344 Screw ~ Tapping, type AB, No. 4 x 3/8, PHILLIPS. pan
hd, steel............................................ 62,62a
166151 Bracket — Mechanisme..eeieeeveossesesosssonncscencneess 18
166260 Plate and Pivot Assembly.....coevuiiieniiiinianannans.. 13
166264 Upper Sprocket Plate, Bearing, and Pin Assembiy...,.... 44
166488 Pressure Pad Assembly..cceviriesenrnccsencensscsnncease 50
166489 Aperture Plate and Pad AsSSembly...eevenseeeooceennnnns. 49
166956 Strap (The Thomas and Betts Co., part No. TY-35M,
TYRAP)® ettt iieiieitneierenersesosensoscnsnnnnninee. 64a
167998 Fastener - SEMS, mach, 10-32 x 3/8, PHILLIPS
: pan hd, steel, nickel Pleceeceueessnsnrosencnsnnnnnns 8,23
168115 Nut - Potentiometer (Allen-Bradley Co., part | o
No. M-2786)® e desrisietiitietitiictiettietsenseses 62,622
168729 Washer - Plain, 0. 137 x 0.375 x 0. 003, steel,vieeeeesss 30
169626 Pulley and Ratchet L N P K :
170458 Shutter. Dr1ve Arm and Pulley Assembly.................. 22
- 170488 .. Pivot - Shutter drive shaft............................ 22
170612 Setscrew............................................... 43

170654 Ball =~ Pulldown bearlng, 1/8 alloy steel............,. 40

* Order -by Part Number
-11-



" FLGURE

PART NO.
171493
171759
172254
172287
172561
172991
174930
175263
175269
177215
177739

178762

178763
178977
179131
180981
181004
181006
181010
181011
181013
181014
181037
181055
181056
181149
181164
181552
181912
182043

SMP20

DESCRIPTION

Eccentric - Motor MOUNtingeceeeeeeoccceoosavssssasannns
Shutter Weight Assembly..........................;.....
o o
SPACeT . eerescrssstassscsosssscccossssssscssoscsscassssns
Control Switch Cam and Pinion Assembly..cicceeseeaccnss
SUPPOTteateroeerocnsososntansosscssssoancsnsascssocnsas
Elevating Knob AsSsembly..ceesecececsocsccococsansssnsnsns
Pulley - Supply......................,...,.............
Pad — Claw PivVOt.eccessocoosoosocoscssessasonccnsssones
Hinge Assembly.....;...................................

Clamp - Capacitor (Weckesser Co. Inc., NY GRIP,
part No. 11/8_6)...'l..Q.....'.l..l....il.lll.'....l

Clamp - Capacitor (Weckesser Co. Inc., NY GRIP,

20
37
14
23
25
19
60
11
40
57

pal’t NO. 11/4_6).Illl.l...C.'.lll.l...l..l'..l...... 64

Screw - Mach, 8-32 x 3/4, PHILLIPS pan hd, steel.......
Belt - Shifting......................................;.
Spring ~ Sprocket Arive..seesescccesscscecscecoscsnanas
Handle = CasSeeesvececsccersrssrnscnsssccoscsssosocsonsas
Mechanism Housing Assembly...eecececesecscoascsasncacas
Sound Head Bracket Assembly..ecescesscsececcscecscseses
Take-Up Arm, Pin, and Bearing Assembly..eeeeeeeesescoss

Plate'.-..o...QO.-'t..o.-l'looc.c...-.l.lo.Ill..t....-lc

Supply Al'ln Assembly...otcono-l'..o.o-oo.o’._o..;....lloiu

Am and Bushing Assembly.lool.ooo_co.co.o.'...l....c.ob.

Rectifier, CR5, 6, 7, 8 = EK licicesccccnoscososscanone
Lower Sprocket Plate Assembly........}...........;..;..
Upper Sprocket Plate Assembly........................,.
Guide = FilMiesceocosooososscosnsoncssscasascsasccnnons
Roller ~ LOOD reStOrer..csseecsccccccccccoccoanncsonnens
Framing Knob and Shaft Assembly..;........J.:......;...
Cord, P9 — POWer.ceceeosesccooncsscscsvoscccsacssocnses

cm - Pu:l.idown....o.-...--o.--o.-...k......--oo-.-.---'.-

Order by Part Number

=-12-

20 -
19

43

58,59

56

35

14

14

11

11
67,67a,67b
46,48

43

62,62a

29

39

67,67a

37

E12



DESCRIPTION FIGURE
‘i82578 ‘Washer - Sprlng (Shakeproof Inc., Part
L No. 3502-10-28, steel)®iciceeoerssrcssencscasecnncans 17
182590 Tie = Gable.ucursreuisiuenenneneneiensasarasasaiansanes 16
182810 Str1p = Anti- llght..................................... 6
| 182915, Tie' = Cablew.seensnenssseeninsncnerionsesencnienensses 63
183615 . Smubber = ROLLET.sesssnsssesnssnnssnnsessessnnessnsines 6
- 184118 ‘ Spring ~ Shutter weight feturﬁ;...}..Q........;...;.... 37
184574 Transistor, Qb = 2N5366..everuereereerressneinassaasnss 67,672,670
185051 . .  Capacitor, G12, 17 - 0,22 uF, 100 Vdc, MYLAR ‘
N Polyester F11m....................................... 67,67a,67b
185244 Fastener - SEMS, mach, 4-40 x 3/8, PHILLIPS pan hd,

o steel.....................f.......................... 41.
186983 Washer - Plain, 0.224 x 0.438 x 0.005, stain steel..... 13
186992 Washer - Amplifier control, 0.375 x 0.625 x 0.020, ,

, ~ steel, nickel plecicecesssececscassesoseosscasacnsess 62,622
187240 Resistor, RI1 = 68 ko + 10%, 1/4 Weeiresrseeseeosnsaases 67,672
- 187476 Baffle — Claw Sloteceeceosccocsscoscosesscsssscsssansas 50
. 188281 Connector (AMP Inc., part No.~1—480303-05.............. 16

190578 4Reéistor, R39 - 1 kn+ 20%, 1/4 Weieeeieivesonaaenannss 67,673,67b
© 190675 Resistor, R28, 30, 31, 32, 40 -'1000 + 10%, 1/4 W...... 67,67a,67b

190781 Resistor, R2, 3, & = 5.1 ka + 5%, 1/4 Weuevreeverssnnns 67;67a

190875 Control — Phono, R12, 1 Mo, 2 W, audio......... ceeie.. 65,65a,67,
- _ | 67a,67b
fi56879_“> Control - Tone, Rl4, 1 Mn, 2W linear....cceecessessses 65,652,67

: ) 67a,67b
- 190941 Shaft — Roller.eviiceccicieeniiacnetccnscnnsocnconcnsse 6
© 190948 Transistor, Ql, 2; 3, 11 - 2N5232A..cc0vecsvnnccccecess 67,67a

191287 Resistor, R18 - 1.8 ko + 10% 1/4 Weervesvasansessannnes 67,67a,67b

191290 Res1stor, R5, 44 - 100 kn + 10 %, 1/4 Weereoeeasannonnns 67567a,675
191405 ‘Diode, CRI,2 - DZSOO...................................‘67,67a,675
°192868 ”Bracket - Lower..............;......................... 61 o
1192878 FOOL = C88€.ueuesersssesenensencsssresasaeasioenenneess 3

67;67a‘

"PART. NO.

" 193441

SMP20"

Re31stor, R7 - 150n + 107, 1/4 W.......................

'TO:dér.by'Pafﬁ Numbet

o =13-

Ry



(a)

DESCRIPTION

FIGURE

SMP20

Order by Part Numbér

-14-

PART NO.
194061 Washer - Curved (Associated Spring Corp., part
~ No. U216-0065, steel)®..ccccveencssoccssecoccssancsss 13
194708 Washer - 0.252 x 0.437 x 0.015, steel..cecececsccoasces 22
195609 Spring - Spider tension adjustingececscececsesceccecsese 52
195638 Screw - Tapping, 2-56 x 1/2, PHILLIPSvpén hd, steel.... 7
196129 Bearing — CapSta@N.cecscescicccscoscscosssoscsessscosscoss 22
196147 Fuse - F1l, 3AG, 3A, 125 V,.pigtail (Littelfuse Inc.,
part No. 315003, SLO-BLO)®.c.ceueeserasesncencensanss 65,658,
67a,67b
196332 Link - ReWind.seeessecocacsscsssssssesesssasacnsnsnsees 54
197563 Washer - Plain, 0.200 x 0.625 x 0.031, steel.icsescceoeas 53
198202 Resistor, R8, 19, 23, 25 - 10 Ko+ 16%, 1/4 W.......... 67,67a,67b
198206 Resistor, R10, 46 - 470f1i 102, 1/4 Weeeeaesoanosonsass 67,67a,67b
198371 Resistor, R6, 45 — 47 Ko+ 10%, 1/4 Weeererrrveoaaassss 67,67a,67Db
198818 Resistor, R9, 29, 41 - 4.7 ko + 10%, 1/4 Weeevvevseewe. 67,67a,67b
198842 Resistor, R16 = 2.2 ko + 10%, 1/4 Weeveeveeeneaoennnaes 67,67a,67b
199251 WASHET v s e e erennssnenasessssenssssenssnssessansnnsanees 53
200133 Capacitor, C9 - 100 pF, 50 V dc, electrolytiCeeseccesse 67,67a,67b
200216 Capacitor C5,8 - 0.001 pF, 100 V dc, MYLAR Polyester
| Fillleueoeeeennnnssesseaassassnssssonsasessssanssseess 67,672
200298 Fuse - 3AWG, 5A, 250V pigtail (Littelfuse Inc.,
part No. 315005 SLO-BLO)®...cucseecrssossessnsacsess 67,67a,
- 67b
200302 Resistor - 1000 + 10%, 1/2 Weoeooeoneonnoncnssnccncnnns 67a,67b
200377 Capacitor C4 - 5 pF, 1 kV dc, ceramiCeeccecsccccccccscss 67b
200433 Transistor, Ql2 = 837546.cccccereccescssocsesscsncaccne 67,67a,67b
200451 Transistor, Q6 = S37545.cccceecccccccsacasascsssccarass 67,67a2,67b
200678 Resistor, Rl - 470 ka + 10%, 1/4 Weeieeaeoooesoeasasoss 67,67a
200785 Spring - Pressure rollereeieesecescsssesssesesnsesesess 29
200876 Capacitor C6 — 150 pF, 1 kV dc, ceramiCececececcescsess 67b
200883 Conneétor, J4 (Molex Inc., part No. 09-50-7041)®....... 67,67a
67b
200996 Connector, J1, 13 - 3 pin (Molex Inc., paft
No. 09-50-7031)®. .. 0cceesseccssisssssssccsssncssasees 67b
(A) Added

F2

(9



DESCRIPTION

SMP20

PART NO. FIGURE
201184 Capacitor, 10 - .1 pF, 100 V dc, MYLAR Polyester
FilmMeoieooecoooensoosesssscoconsssasessscsssscsassese 07,672,67b
201221 Washer - Shoulder (Texas Instruments Inc., part '
" No. 10-32-483-039)®.c.cccceessccccssvsescsnosncscasees 65,652
201299 Cdnnector, P4 (Molex Inc., part No. 09-60-1041)®....... 65,65a,
_ ‘ 67a,67b
201458 Connector, J2 (Molex Inc., part No. 09-50-7061)®....... 64,64a,
L , i 65,67a,67b
201842 Capacitor, C3,27 - 4.7 W, 25 V dc, electrolytic....... 67,67a
201845 Capacitor, Cl4 - 100 pF, 25 V dc, electrolyticeeseesess 67,67a,67b
201849 Capacitor, C23 - 82 pF, 1 kV dc, ceramic..c.ccececeesss 67,67a,67b
201859 Resistor, R15, 20, 21 - 220 ko, + 10%, 1/4 Weeresnnees 67,67a,67b
201868 Capacitor, C18 - 1000 wF, 25 V dc, electrolytic........ 67,67a,67b
203486 Tape - Capacitor;...................................... 63,63a
204675 Washer —,Spring......................,...............{. 22
204774 Connector, J1 (Molex Inc., pért No. 09-50-7051)®....... 64,64a,
: 67,67a,67b
207717 Resistor, R42 - 100 ko , 1/3 W (CTS Corp., part :
No. X-201, RS=104B)®..c.ccieereereransnssnscnsecsecees 65,652,
‘ 67,67a,67b
207843 Belt ~ TaKe=UDessecsvsescasooscscsoscassnnsscssassssanss D
207861 Spacer - Fan housing.eecesescecssscsssscsosscscescscase 19
207863 Pin - Take-up arm StOP.sescccscceces P 11
’ 207954 Upper Sprockét Driye Shaft and Gear Assembly.cceveeeces 43
208355 Washer -~ Motor,IO.ZOO x 0.625 x 0.050, steel.ceeeccees. 20
209231 Nut - Shutter shaft, style 1, 1/4-28, steel n
4 (Gripco Fasteners Inc. part No. TLNF 14285)®......... 37
209553 Flywheel Shaft aﬁdeound Drum Assembly...............,. 28
209878 Grille - Ventilation..................;................ 57
210104 Capacitor, C22 - 220 pF, 1 kV dc, ceramiC.ceseesceesees 67,67a2,67b
210125 Label = LamPessceocesossessosoncacseeassossnssssasacsas 8
210539 Rivet — Rewind levVer..cceesececccosssesscoscssccscncees 54
211840 |

Label - Control switch shieldeecceccoccencsscccnsccsces 8

Order by Part Number

-15-

F3



PART NO- DESCRIPTION FIGURE
212361 Capacitor, C2 - 0.0022 pF, 100 V dc, MYLAR Polyester

Film (Cornell - Dubilier Electronics, part

NO. WMFID22)®ieuursoncovcooscocssncsassesscnscnssncse 67,672
212732 Bracket — LamMpPeceesesssrsascsssosscessonsccsscssacnsssce 21
212796 Resistor, R24 - 330 ko + 10%, 1/4 Weeeeeenseoeanasanaas 67,67a
212837 Drive Motor Assembly, Bl...ecescecssasancasncsasassssae 20,67,67a
212872 Plate — LamphousSe..eccsessessenessessoivoccancsnccescnes 7
212879 Capacitor, C15 - 25 pF, 1 kV dc, cCeramiCecceecssscsesess 67,67a,67b
212881 Complete Case ASSEmblY.eeeeesessesssssosssseesesnseesss 2,3,57
212883 Complete Board Assembly...ceeseseescscscsesssscscscseeas 65
212888 Plate - Amplifier support..........::.;................ 64
212889 Rectifier — IN562b..veeeeenneesesesssasacessesannaecsss 672,67b
212891 Capacitor, €7,26,28 - i KF, 50 V dc, electrolytic...... 67,67a,67b
212892 Transistor, Q5,8 — D4OE7..cceeecsscassssssasassassssecas 67,67a2,67b
212893 Capacitor, Cl6 - 22 pF, 50 V dc, electrolytiC.cesesess. 67,67a,67b
212894 Capacitor, C13 - 330 pF, 100 V dc, electrolytic...vee... 67,67a,67b
212895 Transistor, Q7 = D4lE7...ccocccccosvossssesssssasssnsss 07,67a,67b
212897 SpeakeTresecsececcsssstssssssscvososssssscsssocsssssncsece &
212899 Plate — CONETOlesuseusennsenssaiosesivosasnsencsenessass 62,622
213120 Washer - Plain, 0.265 x 0.750 x 0.010, steel....ccoes.. 22
213632 Capacitor - 1500 pF, 70 V dc, electrolytiCecsseccecsssss 64a,67a,

. 67b

213640 Cord — POWer.eecsssesescscecscesscsscscccscsscancsossons 5,67b
213777 Blower Wheel and Hub Assembly, styleilf................ 20
213787 Shaft - Rewind lever....ccceeevececccrennceccscccncceees 54
213788 Nut - Style 2, 1/4-28, steel (Maclean-Fogg,

part No. 29 NTE)®..cceveerecsasscccsscsssssasoncssess 17,37
213892 Claw Spring Assembly................................... 40
214878 Complete Amplifier Assembly............................ 62
214887 Lamphouse Baffle and Light Strip Assembly.cceececceeees 9
214931 Baffle — LamphouS€.cecsecocscssecssceccscsssosssssononas J
214932 Strip - Anti-light.sceececesccncsosovecrcsccsccsssnsaes 9
214933 Strip — ANti=light.ceeeereccrosesasnasssasasasascsssnss 9

SMP20

Order by Part Number

=-16-

F4



' PART NO.

214934

214935
214936

214937
2;&938

214940

214941

214942

214961

215263

215269

" 215642
f2161§6

216473

216474

216476
216581
216595

1216596
216798
- 216979

216980

216995

216996
216997

217001
217002

- SMP20

DESCRIPTION

Grille - Speaker...;n;............-.....-..;.....-.....

Reslstor’ R33 34_047n+loz 2w..'........'.......'
Connector, P3 (Molex Inc., part No. 09-60- 1051)........

Connector, Pl (Molex Inc.,‘part‘No. 09-75-1051)9,....;.

vConﬂector,'P2 (Molex Inc., part No.*09-75-1061)°;..;...

Res1stor, R17, 47 48 - 2.7 Ma #+ 10 %, 1/4 W.............
Reslstor, R36-15ﬂ+loz 2w.....'..'.....l".‘.l...
Heat Sink - Amp11f1er board............................

Screw - Tapp1ng,18—32 x 1/4, PHILLIPS pan hd, steel,
black oxide.I.."......'.'.‘...l.l'......l.....l..'...

Photocell Mount and Cable.Assembly..................;..

Exciter Lamp Contact Cover Assembl&..,.............a...

washer - Pivotuttégtootlooo.ol'o--noo-.o..!oo.o-.o..i.;

Motorl....'.....II..f.........l....ll...‘..l.'."....l...
Exciter Lamp Cover ASSembly.cceecesesssesscesscccoscnes

Lamphouse Top Assémbly..............;..................

‘Medallion....-‘.‘.,_-,".;“....‘.........-....'.‘......,..-......'..

Pulley Aséemblyﬂk...;..................................
Posﬁ - Case haﬂdle, styleA1..........Q.........,.......
Post — Handle, style l..ccceeecscccnsnccscoonssescsasas
Jumper - ﬁire;..:.:;.......,...........................

PiVbt - Reel arm;i;-.uo.-.-.o...-o.-o.o..-o..-.b.....--

Plate - Take-up..

SWltCh, 54 - Power-oo.oo.lln.ooco.o..ou.oot-oun.n'l.'o-

cable Plug AssembIYQo.oo.ooto-oo;.;oool........ou;.ooo.

swltch Sl-1nput.....‘........l.l..l.l...............

Spring - me holderoo--o_;;o.-u_--oo.‘-o"o;-ov.-u‘onoo--'nn-oo‘o

Knob ’— Potentiometer...’..v....;I.‘l‘..l;.ll..‘.'.‘...OIIl...
Order by Part Number

=17~

FIGURE

57
67,67a,67b
65,65a,

'67,67a,67b .

65,65a,
67;,67a .

65,65a,
67,67a, 67b=

‘67 67a.

67,67a,67b
65,65a -

63,63a

34,67,
67a,67b

32
39
67b
6

7

57

22

59

58

65,65a

14

14

62, 62a,
67,67a,67b
4 |
62,62a,
67a,67b

21
62,62a

B



s

N £

PART NO.

DESCRIPTION

FIGURE

217003
217010
217145
217146

217147
217161
217162
217164
217224
217231
217236
217250
217896
217999

218087

218097
218341

218343

218344
218540
218648
219326
219358
219962

220092 -

220231

SMP20

Knob - Thread ing o5 060 0GP CPOSOOS OO TPOLES .":'._,'__‘ L) '. 2 8 00000000 0v 00 s o0
Motor Pulley Assembly, style l.ecccececsccccccsonscccses
Baffle - Lig‘t L g Q"' 090 00000 QOCPOESDPEDS S "':“. ® e 00 2O OSSO SN OSSOSO

SWitCh, Ss - LamplI...oIlo'l.l'.cmlr)m'c.l-o.n.-.-..o.-

TOp - Lamphouse.ooo..-.o..ooo'.-ooocpo.anonononn-.tlotc

Take-up Arm and Bracket Assemblyoocoooono-.-.-o.o-o-oao

Bracket and Pivot Assembly........t

Lever - Projector control........,,\u............ ......

LabEI - Lamp.ltt.l..l....l...l.....#!lll.ll...l.....l..

B

Holder - Spare lamp.escecceccssscnns,

Shaft-Shutter.'..................‘ ‘................I.
\

HOuSlng - Fan.l.ll..o..l..'-'..l..'l..ll..'l.l'tl..l..l
ReSLStor R24 = 3309 + loz 1/4 w.oﬂyl.unouooocooaontuol

Capacitor, Cl19 - F11ter, 1500 pF, 70 V dc,
electrolytlc.........‘..ll.l...IOD...I.I.I.'.I."...'

U-Clip - Transformer (TINNERMAN, Eaton Corp., part
No. C7852_832-27)...'......'.l.._;.y;’:ap:.bﬂ..........'...'

Socket - Lamp....-..............,,-,:,.-.q.-.-.........
CapaCith, CZO - 1500 FF, 50 V dc’ﬁglectrolytic---coooo

Fuse, F3, 5 - 3AG, 2 A, 125 V, plgtall
(thtelfuse Inc., part No. 315002 SLO-BLO) cesseasae

ki .
Transistor, Q_g, 10 - MJE 3055K..¢::;:;....aoiocc-.oo-'
Nameplate - Projector control.....:,;f.................

Transformer, T2 - Power................................
N

shleld.'..Q.'....Cl.l.....I......!n:;%l:.....I...lI....

Dlode - zener’ 9 lMszzslo (1N4762), 82 v".............

Transfomer-Power...........I..."...l..ll..l.l....l.
A

*FUSE Assembly.ol.o.oo-.l.o.-.tu.ll.f:o...o..o.oco.looo.

Complete Amplifier Assembly......:;:;..................

Order by Part Number

-18-

55
20
7

16,21,67,
67a,67b -

7
14
14
26
8

55
19
67b

64,67

66 ;
21

64,64a,67,
672,67 .

P

65565a5
66,67,
67a,67b

67

6
66,67,67a
66 -
67,67a,67b
67b

66

62a



- PART_NO. . DESCRIPTION FIGURE .
220234 Complete Board Assembly......;....;.?;..s.....q,a;%,aa.‘65%;i;
220236 PLaLe. .. euutuivttntiitteentineasdvaeanenaieat e ee Bha
220239 Transistor, Q9, 10~ Power, NPN, 2N3442.........,w;00.. é§$}6la
220331 Label = Schematiciiuvissssssesenraesionseseratsssaoons 61
220756 Supply Spindle Assembly......................o;...jmn.. 1

222393 Baffle - nght.f.33;.........................,......... 8
222603 Plate - Bottom, 'style 2...........................,.m..‘59 ' v
222604 Post - Handle,Astyle 2............................moa.. 58,59 .
222961 Resistor, R1,9 - 470 kan + 2%, 1/4 W, metal f11m........ 67a,67b
1222962 Resistor, R2-4 = 5,1 kr1+ 2%, 1/4 W, metal f11m..;.,n.. 67a,67b ' -
222963 Resistor, RS - 100 kn + 2%, 1/ W, metal filmi......... 672,676,
222964 Resistor, R6 -"220 ko + 2%, 1/4 W, ‘metal fllm.......... 67a,67b
222965 Resistor, R7 - "1500 + 2%, 1/4 W, metal f11m............ 67a,67b
222966 Resistor, R10 - 4700 * 2%, 1/4 W,. metal f11m......,n... 67a, 67b ” .
222967 Resistor, RIl - 6§ ko + 2%, 1/4 W, metal. £ilmin g 0 67a, 6Hb L
222968 Transistor, Ql, 20 DW3BHO. - e eeennetnn e 67a,67bl . |
223099 Fan - Motor, style L N 11 S
223181 Spacer - Flywheelu.u................u,o................ 17 '
223749 Resistor, R2,3 = 90 -Ka + 2%, 1/4 w ,ug.............ﬂ...f67b
223750 Capacitor, 5,8,29 - 0.001 4F, 200V dc, MYLAR - . -,/

.polyester fllm.....................@............ ‘'67b
223751 ‘Capacitor, €2 - 0:1"yF, 50 v dc, MYLAR polyester film!, €75 e
223752 Capacitor, Cl - 0.022 yF, 100, V dc, MYLAR polyester-fiﬁ‘af 1??

f11m..........;b.................QQ..................¢67P g
223753 Connector, Pl, 13 - 3 pin (Molex Inc., part : ,f g3“'*',Lx Ca ;

No. 09-75- 1031) ............,........................_67B -
223754 Capacitor, C21 - 15 pF, 1 kV dc, ceram1c..o............_6i5
223755 Complete Board Assembly..........................._.... 65? _ .
223831 Complete Amplifier’ Assembly.......,.@.....¢......_.....'6ééf>  S "
225061 Resistor R17 = 10 Hi+ 10Z, 174 Weersroncnnnss T
225846 Motor Pulley Assembly,.;ty}e,z,aswamagwemq,,i~ w20 ST
225944 Roller - Sprockefjff.w.a..f.oamea;.m,,@..,ggf ¥

| Order by @mxirﬁnﬁhmg_:“"
| ]
SMP20
T T T AR - b



 PART WO, T DEsCRIPTION — FIGURE
o 226344 ‘ BeaI‘ingA_" ' Lowe!‘ sprocket Sh&ft ¢seev 000000000000 56
226345 . Bearing— Upper sprocket shaft sese a'o:o-ef& o e I sesesessvsen 56
42"6’47‘9 - i’{ Rectifi.er , CR3 4 ‘-- IN5626° © JT ee PG00 ® 0960080000000 00 67
526077 ) ) :"A ‘Res Lstor? R27 - lon + 1049 1/4 w’ﬂ..' 0 9 0000 F O8O0 LSS 67,673, 67b ‘

1526382 ’fﬁﬁReslstor, R13 - 27 ka +.10%, 1/4 w;..;.......‘,........ 67,67a,67b
531791 ‘g,Capac1tGr, c11 - 10 pF, 1 &V dc,.ceramﬁu............... 67,67a,67b
538178 ;‘Capac1tor, Cl - 0.022 pF, 100 V dc, MYLAR Polyester

Fllmoo;.ooawe’olnal...oosas..t.cclcwos.Ooolcol'a'.u.. 67,673

549660 i Regulatbr - voltage’ Iclohoa-oo-oooooc--oonaa-oo--oo-oo 67,67a,67b
762018_ ' Plugl...IOlll..'l..'..l..ﬂo‘.".l....'ﬁ..\&‘;0........"..l.' 4 \
850884 Screw - Tapping,. type AB, Mo. 6 x 1/2, PHILLIPS
<t v ‘ pan hd, steel.c..ll..ll.ﬂll......‘e@'l.......a.l..'..ll 61
851299 fScrew - Mach,:6-32 x 3/16, PHILLIPS pan hd,

‘: * ‘n].Ckel pll.I.I‘........'Dll....1.".0...6.".0..-..'.' S

. “851400 . ‘fReslsto'r’,ms - lon+ 10‘, w......‘..;....’..9;"....0.. 67,673,67])
851597  Screw = Tapping, type AB, N6. 6 x.12, PHILLIPS

. :“E pan hd, steel, nlckel plooa.n-.onco.-o.oo-oocotooaco- 623

851882 ‘clmpqcableto.'Bl..."....os-.l..l.i..l.....l.l.'..l.l. 63a
852562 : 1-Setscrew - Hex soc, cup pt, 8-32 x 3f16,- steeloveeoeees 25
861447 ">Washer - Plain; 0.378 x 0.875 x 0. 030,.steel

7 nleel pll..QI.'.0...OlIGI..0llb.l..l.lb...‘l'l...lll 60

’ ‘O‘}:der by Part Number -

o
°|n an emergency custdmers may beable to‘purchase this alternatlve manufacturer s.,productlocally in aminimum
“of time. There may- be"-other manufacturers products with identical- specuflcatlons that also may be suitable. .
' KODAK and PAGEANT are tvademarks.
. o o -20-
oL E - Gustomer Equnpment Services Division
‘ S_'MPZO, ; EASTMAN KCODAK COM PANY ° ROCHESTER N Y. 14650 ‘ R

Printed in USA

th e »;f ‘- ;ﬁ;




